
STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

Ref: CED/TFL/06/5280                                               Dated: 27-06-
2024 

Dated of Test: 04-07-2024 
 
 
To 
 Resident Engineer  
 NESPAK  
 Repair and Maintenance / Rehabilitation of PCC Faisal Sweets Street and 
Links  Nabi Pura Badami Bagh, Ravi Zone Lahore.  
 
          
Subject: TESTING OF R.C.C. PIPE [ASTM-C76 – 08a]  (Page # 1/1) 
 
 Reference to your letter No. 4084/103/MUR/104/1842, dated 21.05.2024 

on the subject cited above. One R.C.C. Pipe as received by us has been tested. The 

results are tabulated as under.   
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Sr. 
No
. 

(inch) (foot) (foot) (inch) (inch) (inch) (kg) (kg) 
Pound/Linear 

foot/foot 
Pound/Linear 

foot/foot 

1 12 7.79 7.32 15.94 11.82 2.06 11500 15200 3519 4651 

 
 
 
 
 
 
 



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Project Manager, 
HIGH-Q  
Construction of HIGH-Q Mall at 3-A, Gulberg II, Lahore. 
   

Reference # CED/TFL 5288 (Dr. Safeer Abbas)    Dated: 01-07-2024 
Reference of the request letter # QC/HQ/CIVIL/219   Dated: 01-07-2024 
 
Tension Test Report (Page -1/1) 
Date of Test  04-07-2024 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615 
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1 0.402 10 9.85 0.12 0.118 3700 5300 67975 69030 97370 98900 1.20 15.0  

2 0.407 10 9.91 0.12 0.120 3900 5300 71650 71930 97370 97800 1.00 12.5  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only two samples for tensile and one sample for bend test 
               

Bend Test 
10mm Bar Bend Test Through 180º is Satisfactory 

  

 
  



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Engineer’s Repres Resident  
NESPAK – TurkPak jv 
Construction of Green Building for EMC, EPD and Allied New Entities Established 
Under PGDP (DLI-2, PGDP) Lahore.  
   

Reference # CED/TFL 5289 (Dr. Safeer Abbass)    Dated: 01-07-2024 
Reference of the request letter # 4731/MAA/03/51    Dated: 01-07-2024 
 
Tension Test Report (Page -1/1) 
Date of Test  04-07-2024 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615 
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1 0.372 3 0.373 0.11 0.109 3100 4800 62200 62470 96200 96800 1.10 13.8 

2 0.373 3 0.374 0.11 0.110 3100 4800 62200 62350 96200 96600 1.20 15.0 

- - - - - - - - - - - - - - M
ar

k
ho
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- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only two samples for tensile and one sample for bend test 
               

Bend Test 
#3 Bar Bend Test Through 180º is Satisfactory 

  

 



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Resident Engineer 
NESPAK – TurkPak jv 
Reconstruction of Lady Willingdon Hospital, Lahore. 
   

Reference # CED/TFL 5291 (Dr. Safeer Abbass)    Dated: 02-07-2024 
Reference of the request letter # 4720/13/MA/04/40    Dated: 25-06-2024 
 
Tension Test Report (Page -1/1) 
Date of Test  04-07-2024 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615 
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1 0.372 3 0.373 0.11 0.109 3900 4600 78200 78540 92200 92700 0.80 10.0 

2 0.373 3 0.374 0.11 0.110 3900 4500 78200 78340 90200 90400 0.80 10.0 A
F

 
S

te
el

 

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only two samples for tensile and one sample for bend test 
               

Bend Test 
#3 Bar Bend Test Through 180º is Satisfactory 

  

 
  



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Senior Manager Construction 
BPS (Private) Limited.  
Beaconhouse School System 
Wapda Town Lahore 
   

Reference # CED/TFL 5292 (Dr. Safeer Abbass)    Dated: 02-07-2024 
Reference of the request letter # Nil      Dated: 01-07-2024 
 
Tension Test Report (Page -1/1) 
Date of Test  04-07-2024 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615 
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1 0.364 3 0.369 0.11 0.107 3200 4700 64200 65910 94200 96800 1.20 15.0 

 

2 0.369 3 0.372 0.11 0.109 3100 4700 62200 62940 94200 95500 1.10 13.8   

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only two samples for tensile and one sample for bend test 
               

Bend Test 
#3 Bar Bend Test Through 180º is Satisfactory 

  

 



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

Ref: CED/TFL/07/5293                                      Dated: 02-07-2024 

Dated of Test: 04-07-2024 
 
 
To 
 Resident Engineer  
 Engineering Consulting Services Punjab (Pvt) Limited. 

 Program for Strategic Transformation / Revamping of Allama Iqbal Teaching 
Hospital, Sialkot   

 
          
Subject: TESTING OF R.C.C. PIPE [ASTM-C76 – 08a]  (Page # 1/1) 
 
 Reference to your letter No. ECSP/RE/199/06, dated 20.05.2024 on the 

subject cited above. Two R.C.C. Pipes as received by us have been tested. The results are 

tabulated as under.   
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Sr. 
No
. 

(inch) (foot) (foot) (inch) (inch) (inch) (kg) (kg) 
Pound/Linear 

foot/foot 
Pound/Linear 

foot/foot 

1 12 7.80 7.36 16.14 11.97 2.09 12000 17000 3604 5106 

2 18 7.76 7.30 23.11 17.70 2.71 9000 12000 1844 2458 

 

 

 

 

 



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

 

Ref: CED/TFL/07/5294                                     Dated: 02-07-2024 

Dated of Test: 04-07-2024 
 
 
To 
 Resident Engineer  
 MMP – NESPAK – ACE 
 PCP (Package-II) 
 Addition of Manholes and Supply of Dewatering Sites in Kamoke City. 
 
          
Subject: TESTING OF R.C.C. PIPE [ASTM-C76 – 08a]  (Page # 1/1) 
 
 Reference to your letter No. PCP/P-2/RE/IS/601, dated 25.06.2024 on the 

subject cited above. One R.C.C. Pipe as received by us has been tested. The results are 

tabulated as under.   
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Sr. 
No
. 

(inch) (foot) (foot) (inch) (inch) (inch) (kg) (kg) 
Pound/Linear 

foot/foot 
Pound/Linear 

foot/foot 

1 18 7.76 7.30 23.15 17.64 2.76 9500 13000 1953 2673 

 
 
 
 
 
 
 



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Chief QS 
Maconsult 
Revamping of Services Hospital Lahore 
   

Reference # CED/TFL 5295 (Dr. Safeer Abbass)    Dated: 02-07-2024 
Reference of the request letter # Revamping/Services/Camp/64  Dated: 02-07-2024 
 
Tension Test Report (Page -1/1) 
Date of Test  04-07-2024 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615 
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1 0.375 3 0.375 0.11 0.110 3500 4800 70200 70030 96200 96100 1.40 17.5 

 

- - - - - - - - - - - - - -   

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only one sample for tensile and one sample for bend test 
               

Bend Test 
#3 Bar Bend Test Through 180º is Satisfactory 

  

 
  



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Senior Manager Construction 
Educational Services(Pvt) Ltd.  
Beaconhouse School System 
Sargodha Cantt Campus 
   

Reference # CED/TFL 5298 (Dr. Safeer Abbass)    Dated: 03-07-2024 
Reference of the request letter # Nil      Dated: 02-07-2024 
 
Tension Test Report (Page -1/1) 
Date of Test  04-07-2024 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615 
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1 0.379 3 0.377 0.11 0.112 3400 4900 68200 67190 98200 96900 1.00 12.5 

 

- - - - - - - - - - - - - -   

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only one sample for tensile and one sample for bend test 
               

Bend Test 
#3 Bar Bend Test Through 180º is Satisfactory 

  

 



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Sr. Engineer, Civil, KCP (W&S)  
Pakistan Atomic Energy Commission  
Jauharabad 
“Construction of Laundry with CSSD Buildings at PGHJ.”  
 

Reference # CED/TFL 5299 (Dr. Safeer Abbas)    Dated: 03-07-2024 
Reference of the request letter # KCP(W&S)-Hops-(CLB)/2023  Dated: 02-07-2024 
 
Tension Test Report (Page -1/1) 
Date of Test  04-07-2024 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615 
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1 0.371 3 0.373 0.11 0.109 3900 5100 78200 78820 102200 103100 0.80 10.0 

 

2 0.363 3 0.369 0.11 0.107 3500 4800 70200 72290 96200 99200 1.10 13.8   

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only two samples for tensile and one sample for bend test 
               

Bend Test 
#3 Bar Bend Test Through 180º is Satisfactory  

  

 



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

Ref: CED/TFL/07/5300                                             Dated: 03-07-2024 

Dated of Test: 04-07-2024 
 
 
To 
 Resident Engineer  
 Master Consulting Engineers (Pvt) Ltd. 
 “Up-Gradation of D.H.Q Hospital Hafizabad (Group No. 4)  
 
          
Subject: TESTING OF R.C.C. PIPE [ASTM-C76 – 08a]  (Page # 1/1) 
 
 Reference to your letter No. MCE/DHQfzd/24/132, dated 08.05.2024 on 

the subject cited above. Two R.C.C. Pipes as received by us have been tested. The 

results are tabulated as under.   
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Sr. 
No
. 

(inch) (foot) (foot) (inch) (inch) (inch) (kg) (kg) 
Pound/Linear 

foot/foot 
Pound/Linear 

foot/foot 

1 12 7.76 7.30 15.94 11.98 1.98 12500 16800 3783 5084 

2 15 7.83 7.34 19.61 14.97 2.32 9500 13800 2289 3325 
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Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Executive Engineer 
Highways Division 
Narowal 
(Widening / Improvement of Road from Sialkot Cantt to Jassar Garrison Length = 69.00 
km, in District Narowal.” 

Reference # CED/TFL 5301 (Dr. Safeer Abbas)    Dated: 03-07-2024 
Reference of the request letter # 1050/DB     Dated: 10-06-2024 
 
Tension Test Report (Page -1/1) 
Date of Test  04-07-2024 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615 
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1 0.377 3 0.375 0.11 0.111 2900 4400 58200 57730 88200 87600 1.60 20.0 

 

2 0.390 3 0.382 0.11 0.115 3200 4700 64200 61460 94200 90300 1.40 17.5   

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only two samples for tensile and one sample for bend test 
               

Bend Test 
#3 Bar Bend Test Through 180º is Satisfactory  

  

 



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Project Manager 
Atlas Power Ltd. 
Sheikhupura 
   

Reference # CED/TFL 5302 (Dr. Safeer Abbass)    Dated: 03-07-2024 
Reference of the request letter # Nil      Dated: 02-07-2024 
 
Tension Test Report (Page -1/1) 
Date of Test  04-07-2024 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615 
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1 0.378 3 0.376 0.11 0.111 3700 4700 74200 73440 94200 93300 1.10 13.8 

 

2 0.377 3 0.376 0.11 0.111 3700 4700 74200 73560 94200 93500 0.90 11.3   

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only two samples for tensile test 
               

Bend Test 
  

  

 
  



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

 
To, 

M/S Altec International 
Lahore 

 
Reference # CED/TFL 5303 (Dr. Safeer Abbas)    Dated: 04-07-2024 
Reference of the request letter # Nil           Dated: 02-07-2024 
 
Tension Test Report (Page – 1/1) 
Date of Test  04-07-2024 
 Description  Steel Wire Rope Tensile Test   
 
 

Nominal 
Diameter 

Measured weight Breaking Load 

S
r.
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(mm) (kg/m) (kg) R
em
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s 
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o.
 

1 8.3 0.25 3900  

- - - -  

- - - -  

- - - -  

- - - -  

Only one sample for Test 

     

 
 
 
 
 



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Manager Planning and Developers 
Noon Developers & Marketing 
Canal Heights 3-B, Block B, Noon Avenue, New Muslim Town, Lahore. 
 

Reference # CED/TFL 5305 (Dr. Asad Ali)    Dated: 04-07-2024 
Reference of the request letter # CH/ST/01/24   Dated: 04-07-2024 
 
Tension Test Report (Page -1/1) 
Date of Test  04-07-2024 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615 
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1 0.370 3 0.372 0.11 0.109 4430 5200 88800 89720 104200 105400 1.00 12.5 

 

2 0.369 3 0.372 0.11 0.109 4200 5050 84200 85290 101200 102600 1.00 12.5   

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only two samples for tensile and one sample for bend test 
               

Bend Test 
#3 Bar Bend Test Through 180º is Satisfactory  

  

 
 


